Global Testing Group
CFR 47 FCC PART 15 SUBPART C

TEST REPORT
For
Smart Projector
MODEL NUMBER: HY300
REPORT NUMBER: E01A23070868F00302
ISSUE DATE: August 31, 2023
FCC ID:2BCAX-T08
Prepared for
GuangDong SINOY Smart Technology CO., LTD

5TH Floor, Building #2, RunFengzZhiGu Industrial Park,Changpin Town,DongGuan
City, Guangdong, China

Prepared by
Dong Guan Anci Electronic Technology Co., Ltd.

1-2 Floor, Building A, No.11, Headquarters 2 Road, Songshan, Lake Hi-
tech Industrial Development Zone, Dongguan City, Guangdong Pr.,
China.

This report shall not be reproduced, except in full, without the written approval of
Dong Guan Anci Electronic Technology Co., Ltd.

TRF No.: 01-R005-3A TRF Originator: GTG TRF Date: 2022-06-29
Web: www.gtggroup.com E-mail: info@gtggroup.com Tel.: 86-400 755 8988



REPORT NO.: E01A23070868F00302

Page 2 of 54
Revision History
Rev. Issue Date Revisions Revised By
VO August 31, 2023 Initial Issue Poal Chen

TRF No.:  01-R005-3A Global Testing , Great Quality.



REPORT NO.: E01A23070868F00302

Page 3 of 54

Appendix A Maximum Conducted Output Power

NVNT 1-DH5 2402 Antl 5.96

NVNT 1-DH5 2441 Antl 6.93 21 Pass
NVNT 1-DH5 2480 Antl 7.58 21 Pass
NVNT 2-DH5 2402 Antl 5.93 21 Pass
NVNT 2-DH5 2441 Antl 6.96 21 Pass
NVNT 2-DH5 2480 Antl 7.57 21 Pass
NVNT 3-DH5 2402 Antl 6.09 21 Pass
NVNT 3-DH5 2441 Antl 7.07 21 Pass
NVNT 3-DH5 2480 Antl 7.69 21 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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TRF No.:
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Power NVNT 2-DH5 2441MHz Antl
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Power NVNT 3-DH5 2480MHz Antl
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Appendix B -20dB Bandwidth

Condition Mode Frequency (MHz) Antenna -20 dB Bandwidth (MHz)
NVNT 1-DH5 2402 Antl 0.944
NVNT 1-DH5 2441 Antl 0.946
NVNT 1-DH5 2480 Antl 0.945
NVNT 2-DH5 2402 Antl 1.252
NVNT 2-DH5 2441 Antl 1.285
NVNT 2-DH5 2480 Antl 1.289
NVNT 3-DH5 2402 Antl 1.259
NVNT 3-DH5 2441 Antl 1.302
NVNT 3-DH5 2480 Antl 1.283

TRF No.:  01-R005-3A
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Test Graphs
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-20dB Bandwidth NVNT 1-DH5 2480MHz Antl
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-20dB Bandwidth NVNT 2-DH5 2441MHz Antl
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-20dB Bandwidth NVNT 3-DH5 2402MHz Antl
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-20dB Bandwidth NVNT 3-DH5 2480MHz Antl
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Appendix C Carrier Frequencies Separation

Condition Mode Antenna Hopping Freql (MHz) Hopping Freq2 (MHz) HFS (MHz) Limit (MHz) Verdict
NVNT 1-DH5 Antl 2402.146 2403.004 0.858 0.629 Pass
NVNT 1-DH5 Antl 2441.006 2441.986 0.98 0.631 Pass
NVNT 1-DH5 Antl 2479.008 2479.962 0.954 0.63 Pass
NVNT 2-DH5 Antl 2402.048 2402.984 0.936 0.835 Pass
NVNT 2-DH5 Antl 2440.984 2442.002 1.018 0.857 Pass
NVNT 2-DH5 Antl 2479.114 2480.006 0.892 0.859 Pass
NVNT 3-DH5 Antl 2402.152 2403 0.848 0.839 Pass
NVNT 3-DH5 Antl 2441.04 2442.148 1.108 0.868 Pass
NVNT 3-DH5 Antl 2479.01 2480.142 1.132 0.855 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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CFS NVNT 3-DH5 2402MHz Antl
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Appendix D Dwell Time

NVNT 1-DHS5 2402 Antl 2.872 306.35 400 Pass
NVNT 1-DH5 2441 Antl 2.873 306.45 400 Pass
NVNT 1-DH5 2480 Antl 2.873 306.45 400 Pass
NVNT 2-DH5 2402 Antl 2.878 306.99 400 Pass
NVNT 2-DH5 2441 Antl 2.875 306.67 400 Pass
NVNT 2-DH5 2480 Antl 2.878 306.99 400 Pass
NVNT 3-DH5 2402 Antl 2.88 307.20 400 Pass
NVNT 3-DH5 2441 Antl 2.881 307.31 400 Pass
NVNT 3-DH5 2480 Antl 2.88 307.20 400 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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Test Graphs
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Dwell NVNT 1-DH5 2480MHz Antl One Burst

| == Keysight Spectrum Analyzer - Swept A
i R T RF 500 AC SENSE:PULSE | [05:56:22 PMAug 02, 2023
Trig Delay-500.0 ps Avg Type: Log-Pwr
—»— Trig: Video
IFGaln.Luw #Atten: 30 dB

Ref Offset 1.29 dB
1LD dBidiv Ref 20.00 dBm
og

Center Freq
2.480000000 GHz

StartFreq
2.480000000 GHz

Stop Freq
2.480000000 GHz

CF Step
1.000000 MHz
Auto Man
MKR| MODE TRC| SCI FUNCTION FUNCTION WIDTH CTION VALUE =~
A2 1t 2513 ms T ——
Freq Offset
0 Hz
e
Scale Type

—SoWONIO AW

Log Lin

A A

Dwell NVNT 2-DH5 2402MHz Antl One Burst

| Keysight Spectrum Analyzer SweptSA
o

| SENSE:PULSE] [ | 05:46:51 PMAug 02, 2023
Trig Delay-500.0 us Avg Type: Log-Pwr TRACE| 4
PNO: Fast +w+ 17ig: Video

IFGain:Low #Atten: 30 dB

Ref Offset 1.28 dB
1LO dBidiv_ Ref 20.00 dBm
09

CenterFreq
2.402000000 GHz

StartFreq
2.402000000 GHz

Stop Freq

| 1
um--wwwwwwwwww
/N N N N I AN N N

CF Step
1.000000 MHz
Auto Man
MKR| MODE TRC FUNCTION FUNCTION WIDTH CTION VALUE =~
N A7 | E 2,878 ms Y ——
2 I
3 S B FreqOffset
H ] 0 Hz
5 I -
6 I | —
7 ]
8 ] Scale Type
9 ]
10 il Lin
11 | S SN S N | -
S

TRF No.:  01-R005-3A



REPORT NO.: E01A23070868F00302
Page 24 of 54

Dwell NVNT 2-DH5 2441MHz Antl One Burst
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Dwell NVNT 3-DH5 2402MHz Antl One Burst
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Dwell NVNT 3-DH5 2480MHz Antl One Burst
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TRF No.:  01-R005-3A Global Testing , Great Quality.



REPORT NO.: E01A23070868F00302
Page 27 of 54

Appendix E Band Edge

Condition Mode Frequency (MHz) Antenna Hopping Mode Max Value (dBc) Limit (dBc) Verdict
NVNT 1-DH5 2402 Antl No-Hopping -44.67 -20 Pass
NVNT 1-DH5 2480 Antl No-Hopping -51.76 -20 Pass
NVNT 2-DH5 2402 Antl No-Hopping -42.29 -20 Pass
NVNT 2-DH5 2480 Antl No-Hopping -55.01 -20 Pass
NVNT 3-DH5 2402 Antl No-Hopping -39.51 -20 Pass
NVNT 3-DH5 2480 Antl No-Hopping -53.69 -20 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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Test Graphs
Band Edge NVNT 1-DH5 2402MHz Antl No-Hopping Ref
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Band Edge NVNT 1-DH5 2480MHz Ant1l No-Hopping Ref
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Band Edge NVNT 2-DH5 2402MHz Ant1l No-Hopping Ref
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Band Edge NVNT 2-DH5 2480MHz Ant1l No-Hopping Ref
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Band Edge NVNT 3-DH5 2402MHz Ant1l No-Hopping Ref
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Band Edge NVNT 3-DH5 2480MHz Ant1l No-Hopping Ref
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Appendix F Band Edge(Hopping)

Condition Mode Frequency (MHz) Antenna Hopping Mode Max Value (dBc) Limit (dBc) Verdict
NVNT 1-DH5 2402 Antl Hopping -41.73 -20 Pass
NVNT 1-DH5 2480 Antl Hopping -51.84 -20 Pass
NVNT 2-DH5 2402 Antl Hopping -41.22 -20 Pass
NVNT 2-DH5 2480 Antl Hopping -51.81 -20 Pass
NVNT 3-DH5 2402 Antl Hopping -44.01 -20 Pass
NVNT 3-DH5 2480 Antl Hopping -54.46 -20 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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Test Graphs
Band Edge(Hopping) NVNT 1-DH5 2402MHz Antl Hopping Ref
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Band Edge(Hopping) NVNT 1-DH5 2480MHz Ant1l Hopping Ref
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Band Edge(Hopping) NVNT 2-DH5 2402MHz Ant1l Hopping Ref
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Band Edge(Hopping) NVNT 2-DH5 2480MHz Antl Hopping Ref
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Band Edge(Hopping) NVNT 3-DH5 2402MHz Ant1l Hopping Ref
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Band Edge(Hopping) NVNT 3-DH5 2480MHz Antl Hopping Ref
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Appendix G Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT 1-DH5 2402 Antl -47.72 -20 Pass
NVNT 1-DH5 2441 Antl -49.52 -20 Pass
NVNT 1-DH5 2480 Antl -49.09 -20 Pass
NVNT 2-DH5 2402 Antl -47.86 -20 Pass
NVNT 2-DH5 2441 Antl -48.96 -20 Pass
NVNT 2-DH5 2480 Antl -49.3 -20 Pass
NVNT 3-DH5 2402 Antl -47.29 -20 Pass
NVNT 3-DH5 2441 Antl -47.63 -20 Pass
NVNT 3-DH5 2480 Antl -49.93 -20 Pass
TRF No.:  01-R005-3A Global Testing , Great Quality.
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Test Graphs
Tx. Spurious NVNT 1-DH5 2402MHz Antl Ref
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Tx. Spurious NVNT 1-DH5 2441MHz Antl Ref
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Tx. Spurious NVNT 1-DH5 2480MHz Antl Ref
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Tx. Spurious NVNT 2-DH5 2402MHz Antl Ref
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Tx. Spurious NVNT 2-DH5 2441MHz Antl Ref
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Tx. Spurious NVNT 2-DH5 2480MHz Antl Ref

| == Keysight Spectrum Analyzer - Swept A

R T

RF 500 AC

Center Freq 2.480000000 GHz

SENSE:PULSE | [05:11:41 PMAug 02, 2023
Avg Type: Log-Pwr

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Wide —+—
IFGain:Low

Ref Offset 1.29 dB
Ref 20.00 dBm

Mkr1 2.480 148 5 GHz
7.561 dBm

Center Freq
2.480000000 GHz

StartFreq
2.479250000 GHz

Stop Freq
2.480750000 GHz

CF Step
150.000 kHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Log Li

Span 1.500 MHz
Sweep 1.000 ms (1001 pts)

STATUS

Tx. Spurious NVNT 2-DH5 2480MHz Antl Emission

| == Keysight Spectrum Analyzer - Swept A

R T

SENSE:PULSE [
Avg Type: Log-Pwr
Avg|Hold: 10110

[05:12:09 PMAug 02, 2023

—»— Trig: Free Run

IFGain:Low #Atten: 30 dB

Ref Offset 1.29 dB
Ref 20.00 dBm

Center Freq
13.265000000 GHz

StartFreq
30.000000 MHz

m

Stop Freq
26.500000000 GHz
CF Step
#VBW 300 kHz 2.647000000 GHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
N | 1f] 2.479 8 GHz 6679dBm| | |l
2 EEENEA 94835GHz|  47889dBm| | | |
B N |1 f|  oso00GHz|  sot42dBm| | Freq Offset
W N [+t oassscHz| -47589aBm| | 0Hz
5 T T
8 [ E I el
7 I I I
8 I I I Scale Type
9 I I I
10 I I I
11 [ |

=
7]
7]

TRF No.:

01-R0O05-3A




REPORT NO.: E01A23070868F00302
Page 48 of 54

Tx. Spurious NVNT 3-DH5 2402MHz Antl Ref
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Tx. Spurious NVNT 3-DH5 2441MHz Antl Ref
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Tx. Spurious NVNT 3-DH5 2480MHz Antl Ref
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Appendix H Number of Hopping Channel

NVNT 1-DH5 Antl 79 15 Pass
NVNT 2-DH5 Antl 79 15 Pass
NVNT 3-DH5 Antl 79 15 Pass

TRF No.:  01-R005-3A Global Testing , Great Quality.
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Test Graphs
Hopping No. NVNT 1-DH5 2441MHz Antl
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Hopping No. NVNT 3-DH5 2441MHz Antl

| == Keysight Spectrum Analyzer - Swept A

500 AC

[05:40:47 PMAug 02, 2023
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Avg Type: Log-Pwr
Avg|Hold:>100/100
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" #Atten: 30 dB

IFGain:Low

Ref Offset 1.28 dB
Ref 20.00 dBm
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1.061 dBm
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TRF No.:
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Global Testing , Great Quality.
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TRF No.:  01-R005-3A Global Testing , Great Quality.



